HELIX-100, 200L, 200H and 300
AUTOMATIC SPIRAL TUBEFORMERS

SPARI?GWRTS
CATALOG

NN\ SPIRALHELIX, INC.



HELIX-100, 200L, 200H and 300
AUTOMATIC SPIRAL TUBEFORMERS

SPARE PARTS
CATALOG

AN

SPIRAL-HELIX, INC.

P.0.Box 6187
999 Deerfield Parkway
Buffalo Grove (Chicago), IL 60089-4511, USA
Tel: 847-5637-3410
Fax: 847-637-2343
E-mail Address: spihel@aol.com



For more information about SPIRAL-HELIX, INC. products, please visit our world-wide web
site at http:/fwww.spiralhelix.com or contact

SPIRAL-HELIX, INC.

999 Deerfield Parkway

Buffalo Grove (Chicago), IL 60089-451 1, USA
Tel: (847) 537-3410

Fax: (847) 537-2343

E-mail Address: spihel@aol.com

This documentation is provided with RESTRICTED RIGHTS. Use, duplication, or disclosure
by the Government is subject to restrictions as set forth in the relevant Federal Codes. Contractor/
manufacturer is SPIRAL-HELIX, INC., 999 Deerfield Parkway, Buffalo Grove, IL 60089-
4511, USA.

General notice: Other product names mentioned herein are used for identification purposes
only and may be trademarks of their respective companies.

HELIX-100, 200L, 200H, and 300 AUTOMATIC SPIRAL TUBEFORMERS

SPARE PARTS CATALOG

Combines Documents Number 60400101, 60400201 and 60400301

Compiled by: Bernie Infante

In consultation with: George Dzikunoo; Tony Zverev; and the SPIRAL-HELIX, INC.
Engineering Staff

Editors: Tony Zverev; SPIRAL-HELIX, INC. Engineering Staff

Copyright (c) 1998 by SPIRAL-HELIX, INC.

All rights reserved.

Printed in the United States of America.

No part of this publication may be reproduced, stored in a retrieval system, or transmitted, in
any form or by any means, electronic, mechanical, photocopying, recording, or otherwise, without
the prior written permission of SPIRAL-HELIX, INC.



CONNECTING FITTING

HOUSING ——

CONNECTING FITTING

HYDRAULIC PIPE

o =gl

No. Order No. Description Qty.
1 111-03 O—RING ANGUS R-156 2
2 111-04 CUP SEAL ANGUS C-237 2
3 113-02 PISTON 2
4 113-05 SEAL RETAINER 2
) 113-06 1/4 SPLIT LOCK WASHER 2
6 113-08S CYLINDER BARREL 2
1

HYDRAULIC DRIVE ROLLER

Spare Parts For
HELIX 100, 200L,
200H, 300

\\\\\\W Spiral— Helix, Inc.

Cat. No.
113




No. Order No. Description Qty.
1 100-05 NAME PLATE 1
2 105-15 UPPER DRIVE ROLLER 1
3 110-09 854mm I.D. O—RING GACO R-169 2
4 116-04 BEARING COVER 1
5 116-07 BEARING HOUSING 1
6 116-08 DISTANCE RING 2
7 116-09 UPPER DRIVE ROLLER AXLE 1
8 116-10 BEARING COVER 1
9 116-15 KEY 1
10 116-16 KEY 1
11 L—-B-6210-2RSR| DEEP GROOVE BALL BEARING 1
12 L—-B-6310-2RSR | DEEP GROOVE BALL BEARING 1
13 H-A-10-35| M10 X 1.5 H.S.H. CAP SCREW I
14 H-F-04-10 | M4 X 0.7 SOC. FLAT HEAD SCREW 4
15 H-F-08-20 | M8 X 1.25 SOC. FLAT HEAD SCREW 4
16 H-F-5/16-7/8| 5/16—18 SOC. FLAT HEAD SCREW 4
17 H—KM—10 KM10 LOCKNUT 1
18 H-MB-10 MB10 LOCKWASHER 1

UPPER DRIVE ROLLER ASSEMBLY

Spare Parts For
HELIX 100, 200L,
200H, 300

\\W Spiral—-Helix Inc.

Cat. No.
116




No. Order No. Description Qty.
1 110-09 $54mm 1.D. O—-RING GACO R—-169 2
2 116—-15 KEY 1
3 116-18 M6 X 1 SOC., DOG PT. SET SCREW 2
4 117-02 BEARING COVER 1
) 117-06 BEARING HOUSING 1
6 117-08 DISTANCE RING 2
7 117-09 LOWER DRIVE ROLLER AXLE 1
8 117-10 BEARING COVER 1
9 117-11 BEARING HOUSING 1
10 117-14 LOWER DRIVE ROLLER W/0O GROOVES 1
11 L—-B8-20208T | BARREL ROLLER BEARING 2
12 H-F-1/4-3/4] 1/4-20 SOC. FLAT HD. SCREW 8
13 H—KM—-08 KM0O8 LOCK NUT 1
14 H—-MB-08 MBO8 LOCK WASHER 1

LOWER DRIVE ROLLER ASSEMBLY

Spare Parts For

HELIX 100, 200L,
200H, 300

\\W Spiral-Helix Inc.

Cat. No.
117




\
©

=

——

| S——

No. Order No. Description Qty.
1 125-01 UPPER FRONT GUIDE PLATE 1
2 125-02 UPPER REAR GUIDE PLATE 1
3 125-04 GUIDE TAPPET 17mm 4
4 125-06 GUIDE TAPPET 15mm 4
5 125-08 JOINING WASHER 2
6 125-09 LOWER FRONT GUIDE PLATE 1
7 125-10 LOWER REAR GUIDE PLATE 1
8 H-F-06~-20 M6 X 1 SOC. FLAT HEAD SCREW 4
9 H-F-06-25 M6 X 1 SOC. FLAT HEAD SCREW 4
10 H—-F-08-25 M8 X 1.25 SOC. FLAT HEAD SCREW 2
STANDARD GUIDE PLATES Petx 100 a0
200H, 300
Cat. No.

\\\W Spiral-Helix Inc. 125




No. Order No. Description Qty.
1 134-01A INLAY No. O, THICKNESS .018 2
2 134-018B INLAY No. 1, THICKNESS .030 2
3 134-01C INLAY No. 2, THICKNESS .035 4
4 134-01D INLAY No. 3, THICKNESS .048 2
5 134-01E INLAY No. 4, THICKNESS .060 2
6 134-01F INLAY No. 5, THICKNESS .075 2

GUIDE PLATE INLAYS

Spare Ports For

HELIX 100, 200L,
200H, 300

\\\\\\\\\\\\\\\\ Spiral-Helix Inc.

Cat. No.
134




No. Order No. Description Qty.
1 137~-01 BRONZE SLEEVE 1
2 137-01-5 LOCK SHAFT ASSEMBLY 1
3 137-06 GUIDE PLATE LOCK 1
4 H—-N-08 M8 X 1.25 HEX NUT 2
S H-S-08-25] M8 X 1.25 SOCKET SET SCREW 2

GUIDE PLATE LOCK

Spare Parts For
HELIX 100, 200L,
200H, 300

\\\\\‘\\\W Helix International

Cat. No.
137




No. Order No. Description Qty.
1 140-2,3,5 SUPPORT ROLLER 1
2 140-10 ECCENTRIC ADJUSTER 1
3 145-01 ROLLER HOLDER 1
4 145-11 HANDLE 1
5 145-12 ECCENTRIC HUB 1
6 145-13 FLANGE ROLLER 1
7 145-15 DISTANCE RING 1
8 145-16 V—RING #0832-10 1
9 145-18 FLANGE ROLLER SHAFT 1
10 L-B-6000-2RSR| DEEP GROOVE BALL BEARING 2
11 H—A—-08-25 | M8 X 1.25 H.S.H CAP SCREW 2
12 H—A—-08-30 | M8 X 1.25 H.S.H. CAP SCREW 1
13 H—NL-08 M8 X 1.25 NYLOCK NUT 1
14 H—-W-08 M8 FLAT WASHER 3

ROLLER HOLDER

Spare Parts For
HELIX 100, 200L,

STANDARD 200H, 300
\\\\\\\\\\\\\\\\\ Spiral—Helix Inc. o N?|'45




No. Order No. Description Qty.
1 140—10 ECCENTRIC ADJUSTER 1
2 140-22,3,24| SUPPORT ROLLER 1
3 145—11 HANDLE 1
4 145—12 ECCENTRIC HUB 1
5 145-15 DISTANCE RING 1
6 145-16 V—RING #0832-10 1
7 14517 FLANGE ROLLER 1
8 145-18 FLANGE ROLLER SHAFT 1
9 145-20 ROLLER HOLDER 1
10 L-B-6000-2RSR| DEEP GROOVE BALL BEARING 2
11 H—A-08-25] M8 X 1.25 H.S.H CAP SCREW 2
12 H—A—-08-30 | M8 X 1.25 H.S.H. CAP SCREW 1
13 H~NL—08 | M8 X 1.25 NYLOCK NUT 1
14 H-W—08 M8 FLAT WASHER 3

ROLLER HOLDER
HEAVY DUTY

Spore Parts For

HELIX 100, 200L,
200H, 300

\\\N Spiral—Helix Inc.

Cat. No.
145




A

A

g

|

— Lo

(L

No. Order No. Description Qty.
1 105-11 #10-24 SOC. FLAT HEAD SCREW 2
2 148-02 FOLDING FINGER 1
3 148-03 FOLDING FINGER GUIDE (78mm) 1
4 148-04 FOLDING FINGER GUIDE (132mm) 1
5 148-05 SLIDE COUNTER PART 1
6 148-06 SPRING 1
7 148-07 ADJUSTING NUT 1

FINGER ATTACHMENT

Spare Parts For

HELIX 100, 200L
200H, 300

\\W Spiral—-Helix Inc.

Cat. No.
148




SEE CLINCHING ROLLER
INDIVIDUAL DWG.

r F
HYDRAULIC CLINCHING CYLINDER e 100, 2000

200H, 300

\\\\\\\\\\\\\\\\ Spiral—-Helix Inc. - N‘;-50




No. Order No. Description Qty.
1 150-02 ROLLER FORK 1
2 150-03 SHAFT 1
3 150—-06 DISTANCE RING 1
4 150-07 WASHER, M10 1
S 150-10 PROTECTION SEAL GACO C-375 1
6 150-12 CYLINDER HEAD 1
7 150-15 ADJUSTMENT ARM 1
8 150-16 SPRING 1
9 150-17 KEY FOR PISTON ROD 1
10 150-19 PISTON ROD 1
11 150-20 PISTON SEAL 2
12 150-21 BACKING PLATE 1
13 150-24 CLINCHING ROLLER CYLINDER 1
14 150-25 O—RING 1
15 150-26 STOP RING 1
16 150-28 SPACER 1
17 150-29 WASHER 1
18 L—B~6206-2RSR| DEEP GROOVE BALL BEARING 1
19 H—-A-10-20 | M10 X_1.5 H.S.H. CAP SCREW 7
20 H-B—12-20 | M12 X 1.75 HEX HEAD BOLT 1
21 H-F—-04-10 | M4 X 0.7 SOC. FLAT HEAD SCREW 2
22 H-S—-06—-12 | M6 X 1 SOCKET HEAD SET SCREW 1
23 H-S—-08~-12 | M8 X 1.25 SOCKET HEAD SET SCREW 3
24 H-W-12 M12 FLAT WASHER 1

HYDRAULIC CLINCHING CYLINDER

Spare Parts For

HELIX 100, 200L,
200H, 300

NN\ Spiral-Helix Inc.

Cat. No.
150




G
3
No. Order No. Description Qty.
1 152-01—INS | HEAVY DUTY CLINCHING ROLLER (i/L) 1
2 152-01D(A) HEAVY DUTY CLINCHING ROLLER 1
3 152-02 HEAVY DUTY CLINCHING ROLLER HOLDER 1
4 152—-03 SHAFT 1
5 152-04 BEARING RING 2
6 L—N-6.5 X 9} NEEDLE 46
7 H-G-1/4-STGHT| 1/4-—-90"° GREASE FITTING 1
8 H-S-06-12 | M6 X 1 SOCKET SET SCREW 1
S H-S-08-20] M8 X 1.25 SOCKET SET SCREW 1

CLINCHING ROLLER
HEAVY DUTY

Spare Parts For

HELIX 100, 200L,
200H, 300

\\\\\:\\\\\\\\\\\ Spiral—-Helix Inc.

Cat. No.
152




No. Order No. Description Qty.
1 154-11 ECCENTRIC SHAFT 1
2 154—-12 BUSHING 1
3 154-13 ADJUSTABLE HANDLE 1
4 154-14 LOCKING HANDLE 1
) SL=-111 SUPPORT ARM (STANDARD) 1
6 SL-112 BASE FOR FORMING HEAD 1
7 SL—-113-01 REAR CLAMP FOR BASE 1
8 SL—-113-02 FRONT CLAMP FOR BASE 1
9 SL-113-03 | ¢3/8" PIN 2
10 SL-130 SUPPORT ARM (HEAVY DUTY) 1
11 H~-A—-10-20{ M10 X 1.5 H.S.H. CAP SCREW 3
12 H-A-10-35] M10 X 1.5 H.S.H. CAP SCREW 3
13 H-S-08-16 | M8 X 1.25 SOCKET SET SCREW 1
14 H-S-12-251 M12 X 1.75 SOCKET SET SCREW 2

FORMING HEAD BASE ASSEMBLY

Spare Parts For

HELIX 100, 200L,

200H, 300

\\\\\\\\\\\\\\\\\ Spiral—-Helix Inc.

Cat. No.
154




HELIX 100, 200L,
200H, 300

158

CORRUGATING UNIT ASSEMBLY

\\\W Spiral—Helix Inc.




No. Order No. Description Qty.
1 136-05 KNOB 2
2 158~04 M10 WASHER HARDENED 2
3 158-05 ECCENTRIC SHAFT 2
4 158-06 SHORT HANDLE 1
S 158-11 ADJUSTING PLATE 1
6 158-13 REDUCER SCREW 4
7 158-16 ADJUSTING PLATE 1
8 158-18 LONG HANDLE 1
9 158-19 FRAME FOR CORRUGATION UNIT 1
10 158-20 CORRUGATION ROLLER (1C) 1
11 158-21 CORRUGATION ROLLER (1C) 1
12 158-22 DISTANCE RING AS REQ.
13 158-23 DISTANCE RING AS REQ.
14 159-2 DISTANCE RING AS REQ.
15 18920 CORRUGATION ROLLER (2C) 1
16 159-21 CORRUGATION ROLLER (2C) 1
17 159-30 CORRUGATION 'ROLLER (3C) 1
18 159-31 CORRUGATION ROLLER (3C) 1
19 159-40 CORRUGATION ROLLER (4C) 1
20 159-41 CORRUGATION ROLLER (4C) 1
21 360-13 FRAME FOR CORRUGATION UNIT (HD) 1
22 L-B-6206-2RSR |- DEEP GROOVE BALL BEARING 4
23 H-A-10-251 M10 X 1.5 H.S.H. CAP SCREW 6
24 H-A-5/16-2 1/2] 5/16—18 SOC. CAP SCREW 4
25 H-A-3/8-2 1/2 | 3/8-16 SOC. CAP SCREW 4
26 H~N-12 M12 HEX NUT 2
27 H—WH-12 M12 FLAT WASHER 2
28 H-W-5/16 5/16 PLATED WASHER 4
29 H-w-3/8 3/8 FLAT WASHER 4

CORRUGATING UNIT ASSEMBLY

Spare Parts For

HELIX 100, 200L,
200H, 300

\\W Spiral—Helix Inc.

Cat. No.
158




LOWER ROLLERS

Spare Parts for

INSIDE SEAM INSIDE_CORRUGATION
FORM ROLL UNIT No. 137-1 (.015-.022) Ao san

Cat. No.

\\\W Spiral—Helix Inc. 163




No. Order No. Description Qty.
1 161-17 GUIDE ROLLER AXLE 1
2 163-01 ROLLER AXLE 6
3 163-03 FORM ROLLER 2
4 16304 FORM ROLLER 1
S 163-05 FORM ROLLER 2
6 163—-06 FORM ROLLER 1
7 163-07 FORM ROLLER 1
8 163-08 FORM ROLLER 1
9 163—-09 FORM ROLLER 1
10 163—-10 FORM ROLLER 1
1" 163-11 FORM ROLLER 1
12 163—12 FORM ROLLER 1
13 163-13 UPPER GUIDE ROLLER 1
14 163—-15 LOWER GUIDE ROLLER 1
15 172-18 LOWER CORRUGATION ROLLER 1
16 172-19 UPPER CORRUGATION ROLLER 1
17 F—73—1—16S| SPRING LC—-047EF-11 12
18 F-137—-1-03A| FORM ROLLER 2
19 F—137—1-04A | FORM_ROLLER 2
20 F—137-1-05A | FORM ROLLER 2
21 F-137-1-06A | FORM ROLLER 2
22 F—137—1—16| ADJUSTABLE AXLE ROLLER 4
23 F—137—1=17| UPPER ADJUSTABLE GUIDE ROLLER 1
24 F—137—=1-20| KM6 LOCK NUT (MODIFIED) 8
25 L-B—6203-2RSR | DEEP GROVE BALL BEARING 28
26 H—KM-06 KM6 LOCK NUT 2
27 H-RE-30 EXTERNAL RETAINING RING 16
28 H-S—08—10] M8 X 1.25 SOC. SET SCREW 2

INSIDE SEAM INSIDE CORRUGATION
FORM ROLL UNITS No. 137-1 (.015-.

022)

Spare Parts For

HELIX 100, 200L,
200H, 300

OO\ ' Spiral-Helix Inc.

Cat. No.
163




LOWER ROLLERS

OUTSIDE SEAM OUTSIDE CORRUGATION j‘;‘i,’; ‘:OO‘ ZF;;L
FORM ROLL UNIT No. 137-1 (.015-.022) poon 5ot

\\\\\\‘\\\\\\\\\ Spiral—Helix Inc. o :;5_0




No. Order No. Description Qty.
1 161-17 GUIDE ROLLER AXLE 1
2 163-01 ROLLER AXLE 6
3 163—-03 FORM ROLLER 2
4 163—-04 FORM ROLLER 1
S 163—05 FORM ROLLER 2
6 163—-06 FORM ROLLER 1
7 163—-07 FORM ROLLER 1
8 163—~08 FORM ROLLER 1
9 163—-09 FORM ROLLER 1
10 163-10 FORM ROLLER 1
11 163—-11 FORM ROLLER 1
12 163—12 FORM ROLLER 1
13 163—-13 UPPER GUIDE ROLLER 1
14 163—-15 LOWER GUIDE ROLLER 1
15 172—-18 UPPER CORRUGATION ‘ROLLER 1
16 172-19 LOWER CORRUGATION ROLLER 1
17 F=73—-1-16S| SPRING LC—047EF—11 12
18 F-137-1-03A | FORM ROLLER 2
19 F—137-1-04A| FORM ROLLER 2
20 F-137-1-05A| FORM ROLLER 2
21 F-137-1-06A| FORM ROLLER ' 2
22 F-137-1-16| ADJUSTABLE AXLE ROLLER 4
23 F-137-1-17] UPPER ADJUSTABLE GUIDE ROLLER 1
24 F-137-1-20] KM6 LOCK NUT (MODIFIED) 8
25 L-B-6203-2RSR| DEEP GROVE BALL BEARING 28
26 H-~KM-06 KM6 LOCK NUT 2
27 H-RE~-30 EXTERNAL RETAINING RING 16
28 H-S-08-10| M8 X 1.25 SOC. SET SCREW 2

OUTSIDE SEAM OUTSIDE CORRUGATION
FORM ROLL UNITS No. 137-1 (.015-.022)

Spare Parts For

HELIX 100, 200L,
200H, 300

\\\\\\W Spiral-Helix Inc.

Cat. No.
163-0




UPPER ROLLERS

LOWER ROLLERS

R g e S
' | LLiE

Spare Parts For

INSIDE SEAM INSIDE_CORRUGATION
FORM ROLL UNIT No. 137-2 (.022-.032) s

Cat. No.

\\\\\\W Spiral—Helix Inc. 164




No. Order No. Description Qty.
1 161-17 GUIDE ROLLER AXLE 1
2 163-13 UPPER GUIDE ROLLER 1
3 163—-15 LOWER GUIDE ROLLER 1
4 164~01 ROLLER AXLE 6
5 164-03 FORM ROLLER 2
6 164-04 FORM ROLLER 1
7 164-05 FORM ROLLER 2
8 164—-06 FORM ROLLER 1
9 164-07 FORM ROLLER 1
10 16408 FORM ROLLER 1
11 164—-09 FORM ROLLER 1
12 164-10 FORM ROLLER 1
13 164~11 FORM ROLLER 1
14 164—-12 FORM ROLLER 1
15 172-18 LOWER CORRUGATION ROLLER 1
16 172-19 UPPER CORRUGATION ROLLER 1
17 F—73—1—16S| SPRING #LC—047EF—11 12
18 F-83—-5—-03A| FORM ROLLER 2
19 F—83—-5-04A| FORM ROLLER 2
20 F-83—-5—05A] FORM ROLLER 2
21 F—83—-5—-06A| FORM ROLLER 2
22 F—-137-1-17} UPPER ADJUSTABLE GUIDE ROLLER 1
23 F-137—-1-20| KM6 LOCK NUT (MODIFIED) 8
24 F-137-2—-16] ADJUSTABLE AXLE ROLLER 4
25 L-B-6203-2RSR| DEEP GROOVE BALL BEARING 28
26 H-KM-06 KM6 LOCK NUT 2
27 H—-RE-30 RETAINING RING 16
28 H-S-08-10] M8 X 1.25 SOC. SET SCREW 2

INSIDE SEAM INSIDE CORRUGATION
FORM ROLL UNITS No. 137-2 (.022-.032)

Spare Parts For

HELIX 100, 200L,
200H, 300

\\\\\\\\\\\\\\\Q Spiral-Helix Inc.

Cat. No.
164




UPPER ROLLERS

(19

LOWER ROLLERS

OUTSIDE SEAM OUTSIDE CORRUGATION e o
FORM ROLL UNIT No. 137~2 (.022-.032) poon s

WD\  Spiral-Helix Inc. o 164-0




No. Order No. Description Qty.
1 161—-17 GUIDE ROLLER AXLE 1
2 163—-15 LOWER GUIDE ROLLER 1
3 164-01 ROLLER AXLE 6
4 164—-03 FORM ROLLER 2
5 164-—-04 FORM ROLLER 1
6 164-05 FORM ROLLER 2
7 164—-06 FORM ROLLER 1
8 164-07 FORM ROLLER 1
9 164—-08 FORM ROLLER 1
10 164-09 FORM ROLLER 1
11 164—-10 FORM ROLLER 1
12 164—11 FORM ROLLER 1
13 164—12 FORM ROLLER 1
14 164—-13 UPPER GUIDE ROLLER 1
15 172-18 UPPER CORRUGATION ‘ROLLER 1
16 172-19 LOWER CORRUGATION ROLLER 1
17 F-73—-1-16S| SPRING LC—047EF—11 12
18 F-83—-5—~03A| FORM ROLLER 2
19 F-83-5—-04A] FORM ROLLER 2
20 F—-83—-5—-05A] FORM ROLLER 2
21 F-83—-5—-06A| FORM ROLLER 2
22 F—-137—-1-17] ADJUSTABLE AXLE ROLLER 1
23 F-137-1-20| KM6 LOCK NUT (MODIFIED) 8
24 F—137-2-16| ADJUSTABLE ROLLER AXLE 4
25 L-B-6203-2RSR | DEEP GROVE BALL BEARING 28
26 H-KM-06 KM6 LOCK NUT 2
27 H—-RE-30 EXTERNAL RETAINING RING 16
28 H-S-08-10| M8 X 1.25 SOC. SET SCREW 2

OUTSIDE SEAM OUTSIDE CORRUGATION
FORM ROLL UNITS No. 137-2 (.022-.32)

Spare Parts for

HELIX 100, 200L,
200H, 300

\\\\\:\\\\\\\% Spiral—Helix Inc.

Cat. No.
164-0




UPPER ROLLERS

LOWER ROLLERS

Spare Parts “For

INSIDE SEAM INSIDE_CORRUGATION
FORM ROLL UNIT No. 137-3 (.032~-.040) oo s

Cat. No.

\\\\\:\\\\\\\\\\\\ Spiral—-Helix Inc. 165 -




No. Order No. Description Qty.
1 161-17 GUIDE ROLLER AXLE 1
2 163—-13 UPPER GUIDE ROLLER 1
3 163—-15 LOWER GUIDE ROLLER 1
4 165-01 ROLLER AXLE 6
S 165—-03 FORM ROLLER 2
6 165-04 FORM ROLLER 1
7 165—-05 FROM ROLLER 2
8 165—-06 FORM ROLLER 1
9 165-07 FORM ROLLER 1
10 165-08 FORM ROLLER 1
11 165-09 FORM ROLLER 1
12 165—10 FORM ROLLER 1
13 165—-11 FORM ROLLER 1
14 165-12 FORM ROLLER 1
15 172-18 LOWER CORUGATION. ROLLER 1
16 172-19 UPPER CORRUGATION ROLLER 1
17 F—73—-1—-16S| SPRING #LC—-047EF-11 6
18 F-83—-6—~03A| FORM ROLLER 2
19 F-83—-6—04A| FORM_ROLLER 2
20 F—83—6—~05A| FORM ROLLER 2
21 F-83—6—06A| FORM ROLLER 2
22 F-137—-1—-171 UPPER ADJUSTABLE GUIDE ROLLER 1
23 F-137-1-20] KM6 LOCK NUT (MODIFIED) 8
24 F—137-3—16] ADJUSTABLE AXLE ROLLER 4
25 L-B-6203—-2SR| DEEP GROOVE BALL BEARING 28
26 H—KM—-06 KM6 LOCK NUT 2
27 H—-RE-30 RETAINING RING 16
28 H-S—08-10| M8 X 1.25 SOC. SET SCREW 2

INSIDE SEAM INSIDE CORRUGATION
FORM ROLL UNITS No. 137-3 (.032-.040)

Spare Parts For

HELIX 100, 200L,
200H, 300

\\\\N Spiral—Helix Inec.

Cat. No.
165




UPPER ROLLERS

LOWER ROLLERS

OUTSIDE SEAM OUTSIDE CORRUGATION
FORM ROLL UNIT No. 137-3 (.032-.040)

Spare Parts For

HELIX 100, 200L,
200H, 300

WM\ Spiral-Helix Inc.

Cat. No.
165-0




No. Order No. Description Qty.
1 161-17 CUIDE ROLLER AXLE 1
2 163—-13 UPPER GUIDE ROLLER 1
3 163—15 LOWER GUIDE ROLLER 1
4 165-01 ROLLER AXLE 6
5 165-03 FORM ROLLER 2
6 165-04 FORM ROLLER 1
7 165-05 FORM ROLLER 2
8 165-06 FORM ROLLER 1
9 165—-07 FORM ROLLER 1
10 165-08 FORM ROLLER 1
1 165~-09 FORM ROLLER 1
12 165~10 FORM ROLLER 1
13 165~11 FORM ROLLER 1
14 165—-12 FORM ROLLER 1
15 172-18 UPPER CORRUGATION. ROLLER 1
16 172-19 LOWER CORRUGATION ROLLER 1
17 F~73—-1-16S| SPRING LC—047EF-11 12
18 F—83—6—03A| FORM ROLLER 2
19 F-83—6-04A] FORM ROLLER 2
20 F-83—-6—05A| FORM ROLLER 2
21 F~83—6—-06A| FORM ROLLER 2
22 F—=137—1-17] ADJUSTABLE AXLE ROLLER 1
23 F—137—1-20| KM6 LOCK NUT (MODIFIED) 8
24 F—137-3—16| ADJUSTABLE ROLLER AXLE 4
25 L-B-6203-2RSR| DEEP GROVE BALL BEARING 28
26 H—KM-06 KM6 LOCK NUT 2
27 H—RE-30 EXTERNAL RETAINING RING 16
28 H-S-08-10|] M8 X 1.25 SOC. SET SCREW 2

OUTSIDE SEAM OUTSIDE CORRUGATION
FORM ROLL UNITS No. 137-3 (.032—.40)

Spare Parts For

HELIX 100, 200L,

200H, 300

NN  Spiral-Helix Inec.

Cat. No.
165-0




UPPER_ROLLERS

LOWER ROLLERS

FORM ROLL UNIT No. 4

Spare Paorts For

HELIX 100, 200L,
200H, 300

\\\\\\‘\\\\\\\\\\\ Spiral—Helix Inc.

Cat. No.
166




No. Order No. Description Qty.
1 161-17 GUIDE ROLLER AXLE 2
2 166—-01 ROLLER AXLE 6
3 166-03 FORM ROLLER 2
4 166-04 FORM ROLLER 1
S 166-05 FORM ROLLER 2
6 166—06 FORM ROLLER 1
7 166—-07 FORM ROLLER 1
8 166-08 FORM ROLLER 1
9 166—-09 FORM ROLLER 1
10 166—10 FORM ROLLER 1
11 166—-11 FORM ROLLER 1
12 166—-12 FORM ROLLER 1
13 166—13 UPPER GUIDE ROLLER 1
14 166—15 LOWER GUIDE ROLLER 1
15 L-B-6203-2SR| DEEP GROOVE BALL BEARING 16
16 H—RE-30 RETAINING RING 12
17 H-S-08-10] M8 X 1.25 SOC. SET SCREW 2

FORM ROLL UNIT No.4

Spare Parts “For

HELIX 100, 200L,
200H, 300

WO\  Spiral-Helix Ine.

Cat. No.

166




UPPER ROLLERS

LOWER ROLLERS

FORM ROLL UNIT No. 5

Spare Parts For

HELIX 100, 200L,
200H, 300

\\N Spiral—Helix Inc.

Cat. No.
167




No. Order No. Description Qty.
1 167-02 UPPER ROLLER AXLE 5
2 167-03 LOWER ROLLER AXLE S
3 167-05 FORM ROLLER 3
4 167-06 FORM ROLLER 1
5 167-07 FORM ROLLER 3
6 167-08 FORM ROLLER 1
7 167-09 FORM ROLLER 1
8 167-10 FORM ROLLER 1
9 16711 FORM ROLLER 1
10 167—12 FORM ROLLER 1
11 167-13 FORM ROLLER 1
12 167-14 FORM ROLLER 1
13 167-15 FORM ROLLER 1
14 167-16 FORM ROLLER 1
15 167-17 FORM ROLLER 1
16 167-18 FORM ROLLER 1
17 167-19 FORM ROLLER 1
18 167-20 FORM ROLLER 1
19 L-B-6205-2RSR| DEEP _GROOVE BALL BEARING 20
20 H-RE-30 RETAINING RING 20

FORM ROLL UNIT No. 5

l

Spare Parts For

HELIX 100, 200L,
200H, 300

NN\  Spiral-Helix Inc.

Cot. No.
167




FORM ROLL
HOUSING

No. Order No. Description Qty.
1 - EYEBOLT BAR 1
2 - GUIDE ROLLER MOUNTING BAR 2
3 - GUIDE ROLLER MOUNTING ANGLE 1
4 179<03. BEARING BACK STOP PLATE 2
S 179-13 BUSHING 2
6 - 1/2—13 EYEBOLT 1
7 L-B-6003-2RSR| DEEP GROOVE BALL BEARING 2
8 H—A—-08-16 | M8 X 1.25 H.S.H. CAP SCREW 4
S H-A-3/8-1 3/4 | 3/8-16 H.S.H. CAP SCREW 2
10 H-F-06-16 ] M6 X 1 SOC. FLAT HEAD SCREW 20
11 H—-F-08-35| M8 X 1.25 SOC. FLAT HEAD SCREW 4
12 H-N-3/8 | 3/8 HEX NUT 2
13 H~-W-08 M8 FLAT WASHER 4
14 H-W-3/8 | 3/8 FLAT WASHER 2

FROM ROLL HOUSING TYPE NY
No. 5-6

Spare Parts For

HELIX 100, 200L,
200H, 300

Cat. No.
179

"N\  Spiral-Helix Inc.




FORM ROLL
HOUSING

No. Order No. Description Qty.
1 183—-05 BEARING BACK STOP PLATE 2
2 183-06 GUIDE ROLLER MOUNTING ANGLE 1
3 183-11 GUIDE ROLLER MOUNTING BAR 2
4 183—-12 BUSHING 2
) 183-15 EYEBOLT BAR 1
6 185-07 SCREW BAR 1
7 - 1/2-13 EYEBOLT 1
8 L-B-6202-2RsSR| DEEP GROOVE BALL BEARING 2
9 H-A—08-16 | M8 X 1.25 H.S.H. CAP SCREW 4
10 H-~A—10-40 | M10 X 1.5 H.S.H. CAP SCREW 2
11 H—-F-06-16 | M6 X 1 SOC. FLAT HEAD SCREW 20
12 H-F-08-35| M8 X 1.25 SOC. FLAT HEAD SCREW 4
13 H-W-08 M8 FLAT WASHER 4

FROM ROLL HOUSING TYPE NY
No. 6 — 150

Spare Parts For
HELIX 100, 200L,
200H, 300

\\\\W Spiral—Helix Inc.

Cat. No.
183




UPPER _ROLLERS

LOWER ROLLERS

Spare Parts For

HELIX 100, 200L,
200H, 300

FORM ROLL UNIT No. 6

Cat. No.

\\\\\\\\\\\\\\\‘ Spiral—-Helix Inc. 184




No. Order No. Description Qty.
1 184—-4 UPPER ROLLER AXLE 5
2 184-5 LOWER ROLLER AXLE 5
3 184-6 FORM ROLLER 1
4 1847 FORM ROLLER 1
S 184-8 FORM ROLLER 1
6 184-9 FORM ROLLER 1
7 184-10 FORM ROLLER 1
8 184—11 FORM ROLLER 1
9 184—-12 FORM ROLLER 1
10 184-13 FORM ROLLER 1
11 184—-14 FORM ROLLER 1
12 184-15 FORM ROLLER 1
13 184—-16 FORM ROLLER 1
14 184—-17 FORM ROLLER 1
15 184-18 FORM ROLLER 1
16 184-19 FORM ROLLER 1
17 184-20 FORM ROLLER 1
18 184-21 FORM ROLLER 1
19 184—-22 FORM_ROLLER 1
20 184-23 FORM ROLLER 1
21 184-24 FORM ROLLER 1
22 184-25 FORM ROLLER 1
23 L—B-6205-2RSR| DEEP GROOVE BALL BEARING 20
24 H—-KM-06 KM6 LOCK NUT 20
25 H-MB-06 MB6 LOCKWASHER 20

FORM ROLL UNIT No. 6

Spare Parts For

HELIX 100, 200L,
200H, 300

N\ ' Spiral-Helix Inc.

Cat. No.
184




FORM ROLL
HOUSING

No. Order No. Description Qty.
1 185-05 BEARING BACK STOP PLATE 2
2 185-06 GUIDE ROLLER MOUNTING ANGLE 1
3 185=07 SCREW BAR 1
4 185-10 GUIDE ROLLER MOUNTING BAR 2
S 185—-12 BUSHING 2
6 185-15 LIFTING BRACKET 1
7 - EYEBOLT 1
8 INA-NUTR—-15} YOKE TYPE TRACK ROLLER 2
g H-A-08—16 | M8 X 1.25 H.S.H. CAP SCREW 4
10 H—-A-12-50 | M12 X 1.75 H.S.H. CAP SCREW 2
I H-F-06—16 | M6 X 1 SOC. FLAT HEAD SCREW 20
12 H-F-08-30 | M8 X 1.25 SOC. FLAT HEAD SCREW 4
13 H-W-08 M8 FLAT WASHER 4

FROM ROLL HOUSING TYPE NY
No. 7 — 150

Spare Parts For

HELIX 100, 200L,
200H, 300

\\\\\:\\\\\W Spiral—Helix Inc.

Cat. No.
185




UPPER ROLLERS

LOWER_ROLLERS

FORM ROLL UNIT No. 7 e o

200H, 300

\\\\\\\\\\\\\\ Spiral—Helix Inc. - N:'ae




No. Order No. Description Qty.
1 186-04 UPPER ROLLER AXLE 5
2 186—-05 LOWER ROLLER AXLE S
3 186-06 FORM ROLLER 1
4 186-07 FORM ROLLER 1
S 186—-08 FORM ROLLER 1
6 186-09 FORM ROLLER 1
7 186-10 FORM ROLLER 1
8 186—11 FORM ROLLER 1
) 186—12 FORM ROLLER 1
10 186—-13 FORM ROLLER 1
11 186—-14 FORM ROLLER 1
12 186-15 FORM ROLLER 1
13 186—16 FORM ROLLER 1
14 186—-17 FORM ROLLER 1
15 186-18 FORM ROLLER 1
16 186—-19 FORM ROLLER 1
17 186—-20 FORM ROLLER 1
18 186—-21 FORM ROLLER 1
19 186-22 FORM “ROLLER 1
20 186-23 FORM. ROLLER 1
21 186-24 FORM ROLLER 1
22 186-25 FORM ROLLER 1
23 L-B—-6205-2RSR| DEEP GROOVE BALL BEARING 20
24 H—KM-06 KM6 LOCK NUT 20
25 H—MB-06 MB6 LOCKWASHER 20

FORM ROLL UNIT No. 7

Spare Parts JFor
HELIX 100, 200L,

\\\\\\\\\\\\\\\\ Spiral—-Helix Inc. o Nz.as




No. Order No. Description Qty.
1 192-02 SPRING RETAINER 2
2 192-03 SPRING 2
3 192-04 ROLLER 2
4 192-05 ROLLER CASING 1
5 H-A-1/4-3/4] 1/4-20 H.S.H. CAP SCREW 4

LUBRICATING DEVICE

Spare Parts For
HELIX 100, 200L,
200H, 300

\\W Spiral—Helix Inc.

Cat. No.
192




DRIVE ROLLER
HOUSING

ANGLE ADJUSTING SCREW Bty

200H, 300

\\\W Spiral—-Helix Inc. o N?1‘97




No. Order No. Description Qty.
1 195-01 M20 X 2.5 HEX NUT 1
2 195-06 FASTENING SHAFT, METRIC THREAD 1
3 195-07 SPINDLE BRONZE NUT, METRIC THD. 1
4 195-09 SUPPORTING WASHER 1
S 195-12 BRONZE WASHER RING 1
6 185-13 SPINDLE GUIDE TAPPET, METRIC 1
7 195-14 BRONZE WASHER 1
8 195-16 SPINDLE 1
9 197-01 7/8-9 HEX NUT 1
10 197-06M FASTENING SHAFT, METRIC THREAD 1
11 197-06S FASTENING SHAFT, STD. THREAD 1
12 197-07 SPINDLE BRONZE NUT, METRIC THD. 1
13 197-07S SPINDLE BRONZE NUT, STD. THREAD 1
14 197-12M BRONZE WASHER 1
15 197-12S BRONZE WASHER 1
16 197-13 SPINDLE GUIDE. TAPPET, METRIC 1
17 187-13S SPINDLE GUIDE TAPPET, STD. 1
18 187-14M BRONZE WASHER 1
18 197-14S BRONZE WASHER 1
20 197-16M SPINDLE, METRIC THREAD 1
21 197—-16S SPINDLE, STANDARD THREAD 1
22 - 83/16 X 1 1/4" LONG ROLL PIN 1
23 H-F-08-251 M8 X 1.25 SOC. FLAT HEAD SCREW 1
24 H-G—1/4—45]| 1/4-45 GREASE FITTING 1
25 H-W-—-20 M20 FLAT WASHER 1
26 MO6-—-087 30mm WASHER 1

ANGLE ADJUSTING SCREW

Spare Parts For
HELIX 100, 200L,
200H, 300

\\\\\\\\\\\\\\\\ Spiral—-Helix Inc.

Cat. No.
197




T 12) (11

|

i

°

|

|

Ol

No. Order No. Description Qty.
1 214-05 LUBE OIL SUPPLY STRAINER 1
2 214-10 3/8" NPT DRAIN PLUG 1
3 215-01,03 LUBRICATION TANK W/ COVER 1
4 215-09 OIL LEVEL EYE 1/2"-14 NPT 2
) 215-11 SREW, H.HD 1/4-20 X 7/8" 4
6 215-12 WASHER, 1/4" FLAT 4
7 215-13 LOCKWASHER, 1/4" 4
8 215-14 NUT, HEX 1/4-20 4
9 E07-402 | PLUG (A—H 6942) 1
10 HO3-001 CENTRIF VERT. OIL PUMP 230/460V 3HP 1
11 HO6-160 1/4" NPT-3/8" TUBE MALE CONNECTOR 1
12 HO6-205 1/2" NPT, 1/4" NPT REDUCER 1

LUBRICATING OIL SUPPLY

Spare Parts For

HELIX 100, 200L,
200H, 300

YO  Spiral-Helix Ine.

Cat. No.

215




No. Order No. Description Qty.
1 £11-018 PROXIMITY SWITCH 1
2 250-04 PROXIMITY SWITCH COVER HOUSING 1
3 250-06 PROXIMITY SWITCH MOUNTING SLIDE 3
4 H-A—-05-35| M5 X 0.5 H.S.H. CAP SCREW 4
) H—-A—08-30 | M8 X 1.25 H.S.H. CAP SCREW 1
6 - PROFILE BAR (PART OF RUN-OFF TABLE) -

REMOTE CONTROL SWITCH

Spare Parts For |
HELIX 100, 200L,
200H, 300

WM  Spiral-Helix Ine.

Cat. No.
250




LENGTH CONTROL

Spare Parts For

HELIX 100, 200L,
200H, 300

\\\\\\\W Spiral-Helix Inc.

Cat. No.
251




No. Order No. Description Qty.
1 251-17 TRACK FOR PROXIMITY SWITCH 2
2 251-61 BRACKET FOR BELT SUPPORT 1
3 251-62 BRACKET FOR BELT SUPPORT — DRVIE SIDE 1
4 251-64 LENGTH CONTROL ROLLER 7
5 251-65 PROXIMITY SWITCH MOUNTING PAD 1
6 251-66 SLIDE FOR PROXIMITY SWITCH PLATE 1
7 251-66 RAIL CONNECTOR 1
8 251-68 BELT SUPPORT 1
S 251-70 MOTOR MOUNTING PLATE 1
10 251-71 SHAFT FOR ROLLERS 7
11 251-72 MOUNTING BRACKET #2 BOX 1
12 251-73 CORD REEL BRACKET 2
13 251-74 LENGTH CONTROL ROLLER 1
14 251-77 CORD REEL BRACKET 1
15 E11-018 INDUCTIVE PROXIMITY ‘SWITCH 2
16 £11-032 PROXIMITY SWITCH 2
NOT SHOWN
17 M02-011 PULLEY (INCH) 1
18 M02-012 DRIVE MOTOR PULLEY 1
19 M02-013 PULLEY (METRIC) 1
20 M03-008 BELT 1
21 - 1/8 Hp. MOTOR MODLEL GP7402 1
22 - ENCODER 1
23 2 ENCODER PULLEY 1
24 P ENCODER PULLEY 1

LENGTH CONTROL

Spore Parts For

HELIX 100, 200L,
200H, 300

\\\\\\\\\\\\\\\\‘ Spiral-Helix Inc.

Cat. No.

251




HELIX 100, 200L, 200H, 300

SPARE
PARTS

W\ SPIRAL-HELIX, INC.



SUPPORT BRACKET
FLYING SLITTER

Spare Parts

HELIX 100, 200L,
200H, 300

\\\\\\\\\\\\\\\\ Spiral-Helix Inc.

Cat. No.




[SEN.

No. Order No. Description Qty.
1 SL—105-01 | SLIDE 1
2 SL-105-02 | SLIDE 1
3 SL-107-01 | SIDE PLATE 1
4 SL~107-02 | SLIDE SUPPORT BRACKET 1
5 SL-107—03 | BEARING BRACKET 1
6 SL-123-02 RETAINER 1
7 SL—123-03 | RETAINER 1
8 SL—123-07 | FELT PAD = 2
9 L-N—-BA-1012Z] NEEDLE BEARING 1
10 SL-FF-2025CW | NEEDLE STRIP BEARING 6
11 H~A-08-16 | M8 X 1.25 H.S.H. CAP SCREW 1
12 H—A-08-20 | M8 X 1.25 H.S.H. CAP SCREW 3
13 H—A-08-25| M8 X 1.25 H.S.H. CAP SCREW 2
14 H—A-08-35| M8 X 1.25 H.S.H. CAP SCREW 2
15 H—F-06—12 | M6 X 1 SOC. FLAT HEAD SCREW 4
16 H—S-10-12 ] M10 X 1.5 SOCKET SET SCREW 4

SUPPORT BRACKET
FLYING SLITTER

Spare Parts

HELIX 100, 200L,

200H, 300

“\W Spiral—-Helix Inc.

Cat. No.




SL—103 ASSEMBLY

NS
|
@l
\\
AN
®
®-
&
No. Order No. Description Qty.
1 SL-104 LOWER KNIFE HOLDER 1
2 SL—108-01 UPPER TOGGLE CLEVIS 1
3 SL-108-02 UPPER TOGGLE LINK 1
4 SL-108-03 LOWER TOGGLE LINK 2
5 SL-110-02 UPPER TOGGLE PIN 1
6 SL—-110-03 PIN 1
7 SL—110-04 LOWER TOGGLE PIN 1
8 L-N—-BA—-1082 NEEDLE ROLLER BEARING 2
9 L—-N—-BA-1012Z| NEEDLE ROLLER BEARING 2
10 H—G——1/4—45 GREASE NIPPLE 45 2
11 H-S-06-086 M6 X 1 SOCKET SET SCREW 4
12 H-S-08-06 M8 X 1.25 SOCKET SET SCREW 1
13 H-S-10-10 M10 X 1.5 SOCKET SET SCREW 2
{ ——
S Part
LOWER KNIFE HOLDER HELIX 100, 200L,
FLYING SLITTER 200H, 300

\\\\\\W Spiral—-Helix Inc.

Cat. No.




No. Qty. Drawing No. Description Order No.
1 1 SL-103 SLITTER KNIFE SL-103-01
2 1 SL-103 KNIFE HOLDER SL-103~02
3 1 SL-103 DISTANCE RING SL—-103-03
4 2 - SEAL L—0S-37474
5 2 -~ TAPER ROLLER BEARING L—-T—32005X
6 1 - KMS LOCK NUT H—-KM-05
7 1 - MBS LOCK WASHER H-MB-05
8 2 - 47mm INTERNAL RETAINING RING H—RI—-47

LOWER CUTTING KNIFE ASSEMBLY

FLYING SLITTER

Spare Parts
HELIX 100, 200L,
200H, 300

\\\\:\\W Spiral—Helix Inc.

Cat. No.




-

No. Order No. Description Qty.
1 SL-307-01 KNIFE HOLDER 1
2 SL-307-02 | DISTANCE RING 1
3 SL-307-03 | SLITTER 3" KNIFE 1
4 L—0S-35424 | SEAL 2
5 L—-T-32004X | TAPER ROLLER BEARING 2
6 H—~KM-04 KM4 LOCK NUT 1
7 H—-MB--04 MB4 LOCK WASHER 1
8 H—RI—-42 42mm INTERNAL RETAINING RING 2

3" KNIFE ASSEMBLY
FLYING SLITTER

Spare Parts

HELIX 100, 200L
200H, 300

\\W Spiral—-Helix Inc.

Cat. No.




No. Order No. Description Qty.
1 SL-127-01 HEAVY DUTY KNIFE HOLDER 1
2 SL-127-02 | DISTANCE RING 1
) SL-127-03 | SUTTER HEAVY DUTY KNIFE 1
4 L—0S—-50624 | SEAL 2
&) L—T—-32206A | TAPER ROLLER BEARING 2
6 H—KM-06 KM6 LOCK NUT 1
7 H—-MB-06 MB6 LOCK WASHER 1
8 H—RI-62 62mm INTERNAL RETAINING RING 2

HEAVY DUTY KNIFE ASSEMBLY
FLYING SLITER

Spare Parts

HELIX 100, 200L,
200H, 300

N\  Spiral-Helix Inc.

Cat. No.




SUPPORT BRACKET FOR LOWER KNIFE & RETURN
FLYING SLITTER

Spare Parts

HEUX 100, 200L,
200H, 300

\m Spiral—Helix Inc.

Cat. No.




No. Order No. Description Qty.
1 SL-108-04 | LOWER TOGGLE CLEVIS 1
2 SL—109-01 | ADJUSTMENT SCREW HANDLE 1
3 SL-109-02 | SCREW LOCK HANDLE 1
4 SL-110-01 PIN 1
5 SL-119 SUPPORT BRACKET 1
6 SL—-120-01 SUPPORT BRACKET 1
7 SL—-120-03 | CYLINDER SUPPORT LINEAR 1
8 SL-1001 CYLINDER A623/4 1
9 SL-1002 CYLINDER SB61 1
10 SL—-1002~-01] 1/8" 90" ELBOW FITTING 1
1" SL-1003 ROD EYE 1
12 SL—1008 FLOW CONTROL REGULATOR 1
13 SL-1017 90" ELBOW FITTING 2
14 CR—1002-01| 1/8" NPT CLOSE FITTING 1
15 PO3—-003 1/8" NPT TO 1/4" TUBE STRAIGHT 1
16 H-A—-06—16 | M6 X 1 H.S.H. CAP SCREW 2
17 H-A—-10-40 | M10 X 1.5 H.S.H. CAP SCREW 1
18 H—-N-3/8 3/8-16 HEX NUT 3
19 - 3/16 DIA. PIN 2
20 = 3/8<16 THREADED ROD 1

SUPPORT BRACKET FOR LOWER KNIFE & RETURN

FLYING SLITTER

Spare Parts
HEUIX 100, 200L,
200H, 300

NN\ ' Spiral-Helix Inc.

Cat. No.




HEUIX 100, 200L,

Spare Parts

200H, 300

Cat. No.

PITCH ADJUSTMENT
FLYING SLMTER

NN\  Spiral-Helix Inc.




No. Order No. Description Qty.
1 SL—-112 BASE 1
2 SL—-113-01 CLAMP FOR BASE 1
3 SL-113-02 CLAMP FOR BASE 1
4 SL-113-03 3/8 DIA. PIN 2
5 SL—114-01 | SUPPORT LEG 1
6 SL-114-02 SUPPORT LEG 1
7 SL-115-01 SUPPORT LEG 1
8 SL-115-01-02] ECCENTRIC BUSHING 6
9 SL-115-02 SUPPORT LEG 1
10 SL-118 SUB—-PLATE 1
11 SL-121 BASE PLATE FOR PITCH ADJ. 1
12 SL—-121-02 ADJUSTMENT HANDLE 2
13 SL—-122 PITCH ADJUSTMENT HANDLE 1
14 SL—-126 SPACER FOR CAM FOLLOWER 1
15 SL—-133-01 CAM FOLLOWER PROTECTION GUARD 1
16 SL-133-02 CAM FOLLOWER PROTECTION GUARD 1
17 SL-133-03 CAM FOLLOWER PROTECTION GUARD 1
18 [L—CF—-12-1UUA] CAM FOLLOWER 6
19 L-CF-16UU CAM FOLLOWER 4
20 H—A—-05-08 | M5 X 0.8 H.S.H. CAP SCREW 8
21 H-A-10-20] M10 X 1.5 H.S.H. CAP SCREW 3
22 H-A—10-25 )] M10 X 1.5 H.S.H. CAP SCREW 4
23 H-A-10-35{ M10 X 1.5 H.S.H. CAP SCREW 3
24 H—-A—12—-25| M12 X 1.75 H.S.H. CAP SCREW 2
25 H-A=12-35| M12 X 1.75 H.S.H. CAP SCREW 2
26 H=S-=10-25| M12 X 1.75 SOCKET SET SCREW 2
27 H-W—-12 M12 WASHER 2
28 H-WH-12 M12 WASHER 2
PITCH ADJUSTMENT Ve oo, 200k
FLYING SLITTER 200H, 300
Cat. No.

NN\  Spiral-Helix Inc.




> @

®

& ©

N

® ©

2°-3" BOOM ASSEMBLY
FLYING SLITTER

Spare Paorts

HELIX 100, 200L,
200H, 300

\\W Spiral—Helix Inc.

Cat. No.




No. Order No. Description Qty.
1 FSL-701 TOGGLE BRACKET 1
2 FSL—-703 CYLINDER END CLEVIS 1
3 FSL—-704 CYLINDER BRACKET 1
4 FSL-705 PIN FOR UPPER ROLLER HOLDER 1
5 FSL-706 EYE BRACKET FOR CYLINDER 1
6 FSL-707 SPACER FOR CYLINDER 1
7 FSL—708 UPPER ROLLER BRACKET 1
8 FSL—-709 UPPER TOGGLE BRACKET 1
9 FSL—-711 LOWER TOGGLE LINK 2
10 FSL-714 PIN 1
11 FSL—817-02| PIN 1
12 FSL-816 TOGGLE BRACKET FOR UPPER ROLLER HOLDER 1
13 SL-106 SLITTER BARS 2
14 SL-108-02 UPPER TOGGLE LINK 1
15 SL—-110-3 PIN 1
16 SL—110-4 PIN 1
17 SL—-401 BOOM CLAMP HOLDER 1
18 SL—402-01 UPPER BOOM HOLDER 1.75 DIA. 1
19 SL—-402-02 LOWER BOOM HOLDER 1.75 DIA. 1
20 SL—403-01 UPPER BOOM HOLDER 2.125 DIA. 1
21 SL-403-02 LOWER BOOM HOLDER 2.125 DIA. 1
22 SL-406-01 UPPER SUPPORT ROLLER CONNECTION BLOCK 1
23 SL—406-02 | UPPER SUPPORT ROLLER CONNECTION BLOCK 1
24 SL—407-01 FRONT LEG FOR UPPER ROLLER BRACKET 1
25 SL—407-02 | REAR LEG FOR UPPER ROLLER BRACKET 1
26 SL—-408-01 BOOM 1.75 DIA. 1
27 SL-408-02 BOOM 2.125 DIA. 1
28 L—N—-BA-108Z| NEEDLE ROLLER BEARING 4
29 L-N-BA-1012Z} NEEDLE ROLLER BEARING 2
30 P02—-013 DOUBLE ACTING CYLINDER 1
31 H—A—-06—-16 | M6 X 1 H.S.H. CAP SCREW 4
32 H—-A—-08-20 | M8 X 1.25 H.S.H. CAP SCREW 4
33 H—A—-08-30 | M8 X 1.25 H.S.H. CAP SCREW 8

2"-3" BOOM ASSEMBLY
FLYING SLITTER

Spare Parts

HELIX 100, 200L,
200H, 300

\\W Spiral—Helix Inc.

Cat. No.




No. Order No. Description Qty.
34 H—A-08-50 | M8 X 1.25 H.S.H. CAP SCREW 1
35 H-A-10-35] M10 X 1.5 H.S.H. CAP SCREW 2
36 H-A-10-45| M10 X 1.5 H.S.H. CAP SCREW 12
37 H—-A—-10-50 | M10 X 1.5 H.S.H. CAP SCREW 4
38 H-G-1/4-STGHT | 1/4-28 GREASE FITTING 1
39 H—-N-08 M8 X 1.25 HEX NUT 5
40 H-N-10 M10 X 1.5 HEX NUT 2
41 H—N—-12 M12 X 1.75 HEX NUT 2
42 H-S-06-06 | M6 X 1 SOCKET SET SCREW 4
43 H-S—10-20 | M10 X 1.5 SOCKET SET SCREW 4
44 H-S—10-30 | M10 X 1.5 H.S.H. CAP SCREW 2
45 H-W-10 M10 FIAT WASHER 8
46 H-WL-08 M8 LOCKWASHER 4
47 - 3/4—16 THREADED ROD 1
48 - UPPER ROLLER HOLDER ASSEMBLY 1

2°-3" BOOM ASSEMBLY
FLYING SLITTER

Spare Parts

HELIX 100, 200L,
200H, 300

\\\\\\\\\\\\\\\\\ Spiral—Helix Inc.

Cat. No.




O
5
T
O
£
=
¥

FO

» Spare Parts
3" ASSEMBLY
FLYING SLITTER i R
Cat. No.

\\\\\\\\\\\\\\\\ Spiral-Helix Inc.




No. Order No. Description Qty.
1 SL—-106 BARS 2
2 SL-112 BASE 1
3 SL-113-01 | CLAMP FOR BASE 1
4 SL-113-02 | CLAMP FOR BASE 1
5 SL—-115-01 | SUPPORT LEG 1
6 SL-118-01 | SUB-PLATE 1
7 SL—120-02 | ADJUSTABLE STOP 1
8 SL—122-01 | ARM POSITIONING PIN 1
9 SL—-122-02 | DISTANCE PIN 1
10 SL-126—-01 | ADJUSTABLE STOP 1
11 SL—-301 BLOCK FOR BOOM 1
12 SL-302 SLITTCR BOOM 1
13 SL-303 ARM FOR BASE 1
14 SL—-304-01 | SHAFT FOR SUPPORT ROLLER 1
15 SL-304—02 | BASE FOR SUPPORT ARM 1
16 SL—304—-03 | SUB—PLATE FOR SUPPORT ARM (NOT SHOWN) 1
17 SL—305-03 | SUPPORT ROLLER PIN 1
18 SL-305-05 RETAINING RING 2
19 SL-308 ADAPTER 1
20 SL-411-01 ADJUSTABLE SUPPORT ROLLER HOLDER 1
21 SL-411-02 ROD 1
22 L-RF-NART-12VUUR] ~ SEALED ROLLER FOLLOWER 1
23 H-A-08-30 | M8 X 1.25 H.S.H. CAP SCREW 2
24 H-A-10-25| M10 X 1.5 H.S.H. CAP SCREW 7
25 H-A-10-30 | M10 X 1.5 H.S.H. CAP SCREW 11
26 H-A-10-50 | M10 X 1.5 H.S.H. CAP SCREW 2
27 H-A-12-25| M12 X 1.75 H.S.H. CAP SCREW 3
28 H-A—12-40 | M12 X 1.75 H.S.H. CAP SCREW 1
29 H-A-12-50 | M12 X 1.75 H.S.H. CAP SCREW 2
30 H-A-12-55] M12 X 1.75 H.S.H. CAP SCREW 2
31 H-B-16—-120] M16 X 2 BOLT SCREW 1
32 H—-F-10 M10 FLAT WASHER 2
33 H-S-08-05 | M8 X 1.25 SOCKET SET SCREW 1
- Spare Parts
F?.W‘JQESSEI,:‘HB'II’-EYR HELIZ):J o1H°,°'3 o2ooon.,

\\\\\\\\\\\\\\\ Spiral-Helix Inc.

Cat. No.




No. Order No. Description Qty.
34 H-S-08-16 | M8 X 1.25 SOCKET SET SCREW 1
35 H-S—-12-08 | M12 X 1.75 SOCKET SET SCREW 1
36 H-S-12-25] M12 X 1.75 SOCKET SET SCREW 2
37 - 3/8 DIA. PIN 2

Spare Parts

3° ASSEMBLY
FLYING SLITTER Ot =00
Cat. No.

\\\\\\\\\\\\\\S Spiral-Helix Inc.




HELIX 100, 200L,
200H, 300

Spare Parts

Cat.

(STANDARD)

\\\\\\\\\\\\\\\\\ Spiral—Helix Inc.

SUTTER ARM

Mt _—




No. Order No. Description Qty.
1 154-11 ECCENTRIC SHAFT 1
2 154-12 BUSHING 1
3 154~-13 ADJUSTABLE HANDLE 1
4 154-14 LOCKING HANDLE 1
5 SL—-101 MEDIUM DUTY ARM HOLDER 1
6 SL—-102 STANDARD BOOM 1
7 SL—-106 BAR 2
8 SL—-111-01 STANDARD SUPPORT ARM 1
9 SL-111-02 DOWELL PIN 1
10 SL—-122-01 ARM POSTIONING PIN 1
11 SL-122-02 DISTANCE PIN 1
12 H—A—-08-45 | M8 X 1.25 H.S.H. CAP SCREW 2
13 H-A—10-50 | M10 X 1.5 H.S.H. CAP SCREW 8
14 H—A—12-50 | M12 X 1.75 H.S.H. CAP_SCREW 2
15 H-A-12~-60 | M12 X 1.75 H.S.H.. CAP SCREW 2
16 H-S—-06—-10} M6 X 1 SOCKET SET SCREW 1
17 H-S—08-05] M8 X 1.25 SOCKET SET SCREW 1
18 H—-S—08—-16 § M8 X 1.25 SOCKET SET SCREW 1
19 H—-S—12-251 M12 X 1.75 SOCKET SET SCREW 1

Spare Parts

SLITTER ARM HELIX 100, 200L,
(STANDARD) 200H, 300
Cat. No.

\\\\\\\\W Spiral—-Helix Inc.




KNIFE ASSEMBLY

Spare Parts

100, 200,

HELIX
200H, 300
Cat. No.

SLITTER ARM
(HEAVY DUTY)

\\\\\\\\\\\\\\\\\ Spiral—Helix Inc.

Effective Date

01/27/98




No. Order No. Description Qty.
1 154-11 ECCENTRIC SHAFT 1
2 154-12 BUSHING 1
3 154-13 ADJUSTABLE HANDLE 1
4 154—-14 LOCKING HANDLE 1
3 SL-106 BAR 2
6 SL—-122-01 ARM POSITIONING PIN 1
7 SL-122-02 DISTANCE PIN 1
8 SL-129 HEAVY DUTY ARM HOLDER 1
9 SL—-130-01 HEAVY DUTY SUPPORT ARM 1
10 SL—-130-02 PIN 1
11 SL-134 HEAVY DUTY BOOM 1
12 H-A-10—-40 | M10 X 1.5 H.S.H. CAP SCREW 2
13 H—-A-10-50 | M10 X 1.5 H.S.H. CAP SCREW 8
14 H-A—12-50 | M12 X 1.75 H.S.H. CAP._SCREW 2
15 H-A-16-80 | M16 X 2 H.S.H. CAP SCREW 2
16 H—-S—-06~10 | M6 X 1 SOCKET SET SCREW 1
17 H~S—08-05] M8 X 1.25 SOCKET SET SCREW 1
18 H—-S—-10-20| M10 X 1.5 SOCKET SET SCREW 1
19 H~S~16—40 | M16 X 2 SOCKET SET SCREW 1
Effective Date Spare Parts
o1/27/58 G ST A
Cat. No.
: \\\\\\‘\\\\\\\\V Spiral—-Helix Inc. -




No. Order No. Description Qty.
1 SL-106 BARS 2
2 SL-120-02 | ADJUSTABLE STOP 1
3 SL-122-02 DISTANCE PIN 1
4 SL-126-01 ADJUSTABLE STOP 1
5 H-A—10-~30 1 M10 X 1.5 H.S.H. CAP SCREW 2
6 H-A-12-50 | Mi12 X 1.75 H.S.H. CAP SCREW 2
7 H-S-08-05| M8 X 1.25 SOCKET SET SCREW 1
Spare Parts
FLYING SLITTER
Cat. No.

Inc.

WA Spigal—Henx




® ©

-

-
2\

No. Order No. Description Qty.
1 155-03 RUBBER WIPER 1
2 SL-123-B5 | WIPER 1
3 SL—-123-B6 | WIPER 1
4 SL-123-C-01] WIPER BRACKET 1
5 SL—-123-C-02| JOINING PLATE, UPPER HOLDER 1
6 SL—-123-D MOUNTING PLATE WIPER 1
7 SL—-123-06 | HOSE 1
8 H-A—10-20| M10 X 1.5 H.S.H. CAP SCREW 1
9 H-W-10 M10 X 1.5 WASHER 1
0

M10 X 1.5 WING NUT

1

LUBRICANT WIPER ASSEMBLY
FLYING SLITTER

Spare Parts

HELIX 100, 200L,
200H, 300

NN\ Spiral-Helix Ine.

Cat. No.




© DO DD DD DOD@|[@]° ©
Y o| 8% ©
[
@ | p o
| “'l 21
N
® [ pe o
® 0 T A
(&) ©)
.
' pe ! 5 ) = '
i T e A (e)
. I
= N,
® i
No. Order No. Description Qty.
1 EO7-111 TERMINAL BLOCK 1
2 EC7—-112 TERMINAL STRIP 1
3 P01-001 AIR SOLENOID VALVE 3
4 P03-052 1/4" TUBE-1/4" NPT 90" ELBOW 13
5 P03—-101 1/4" TUBE UNION TEE 2
6 P04 -001 1/4" TUBING (BLUE) AR
7 SL—-1011 AIR REGULATOR—LUBRICATOR COMBINATION 1
8 SL—-1011A AIR REGULATCOR 1
Spare Parts
PNEUMATIC COMPONENT ARRANGEMENT HELIX 100, 200L,
FLYING SLITTER 200H, 300

\\\\\W Spiral—Heli'x Inc.

Cat. No.




|

Iifl

O— I —0
No. Order No. Description Qty.
1 SL-10118B AIR FILTER BOWL 1
2 SL-1011G PRESSURE GAUGE 1
3 SL-1011L LUBRICATION FILTER BOWL 1

FILTER/REGULATOR LUBE COMBINATION
FLYING SLITTER

Spare Parts
HELIX 100, 200L,
200H, 300

\\\\\\\\\\\\\\\\ Spiral—Helix Inlc.

Cat. No.




HELIX 100, 200L, 200H, 300

SPARE
PARTS

W\ SPIRAL-HELIX, INC.



ROLLER HOLDER
ATTACHES HERE
RN

SLITTER BARS

SWIVEL AND LINEAR MOTION ASSEMBLY
CRIMPER

Spare Parts

HELIX 100, 200L,
200H, 300

\\\W Spiral—-Helix Inc.

Cot. No.




No. Order No. Description Qty.
1 CR-05 SWIVEL SHAFT FOR ROLLER HOLDER 1
2 CR-06 LINK FOR ROLLER HOLDER 1
3 CR-07 BOLT FOR LINK 1
4 CR—-09-01 SWIVEL BRACKET FOR ROLL HOLDER (RT) 1
5 CR-09-02 | SWIVEL BRACKET FOR ROLL HOLDER (LEFT) 1
6 CR-10 UPPER LINEAR MOTION CYLINDER BRACKET 1
7 CR-11-01 BOTTOM LINEAR MOTION CYLINDER BRACKET 1
8 CR-11-02 VERTICAL LINEAR MOTION CYLINDER BRACKET 1
S CR-15 CONNECTION BRACKET 1
10 CR-18 SPACER RING 2
11 CR-1002 LINEAR CYLINDER 006—17DPR5 1
12 CR—~SR25S LINEAR MOTION RAIL SR25V 1
13 CR-SR25T LINEAR MOTION RAIL SR25W 1
14 SL-1008 FLOW CONTROL REGULATOR 1
15 L-N—BA—128Z| NEEDLE ROLLER BEARING 2
16 H—A-06-20| M6 X 1 H.S.H. CAP SCREW 12
17 H—A-08-20 | M8 X 1.25 H.S.H. CAP SCREW 4
18 H—A-08-25| M8 X 1.25 H.S.H CAP SCREW 3
19 H—-A-10-30 ] M10 X 1.5 H.S.H. CAP SCREW 2
20 H-N—-1/2 1/2=13 HEX NUT 1
21 H-W-7/16 7/16 FLAT WASHER 2
NOT SHOWN
22 200-72A MICRO SWITCH COMPLETE 3
23 SL-1020 TYPE SJO CORD 16/2 1
24 SL—1020A STRAIN RELIEF CONNECTOR 5

SWIVEL AND LINEAR MOTION ASSEMBLY
CRIMPER

Spare Parts

HELIX 100, 200L,
200H, 300

\\W Spiral—Helix Inc.

Cat. No.




MOUNTS TO CR-08-02

No. Order No. Description

1 CR~-04 LOWER CRIMPER ROLLER LEVER 1
2 CR-12 CYLINDER BRACKET 1
3 CR-13 PIVOT PIN 1
4 CR—-13-01 COTTER PIN 1
5 CR-14 WASHER 1
6 CR-20 WASHER 1
7 CR-1000 CYLINDER W/ ROD CLEVIS 006-—17DPR4 1
8 H-A—-08-20| M8 X 1.25 H.S.H. CAP SCREW 1
9 H-A-08-25| M8 X 1.25 H.S.H CAP SCREW 2
10 H-A-08-35] M8 X 1.25 H.S.H. CAP SCREW 1
11 H-N—-1/2 1/2-13 HEX NUT 1
12 H-W-08 M8 FLAT WASHER 1

LOWER ROLLER LEVER ASSEMBLY
CRIMPER

Spare Parts
HELIX 100, 200L,
200H, 300

A\  Spiral-Helix Inc.

Cat. No.




ROLLER HOLDER ASSEMBLY
CRIMPER

Spare Parts

HEUX 100, 200L,
200H, 300

\\\\\\\\W Spiral—-Helix Inc.

Cat. No.




No. Order No. Description Qty.
1 CR-01 ROLLER 2
2 CR-02 LOWER CRIMP ROLLER SHAFT 1
3 CR-03 UPPER CRIMP ROLLER SHAFT 1
4 CR-08-01 LOWER ROLLER HOLDER 1
3 CR-08-02 UPPER ROLLER HOLDER 1
6 CR-08-03 LONG PIN 1
7 CR—-08-04 SHORT PIN 1
8 CR—-10.2—-1.5] SPRING WASHER 40
g CR-16-01 UPPER INDEX HOLDER 1
10 CR—-16~-02 UPPER INDEX SLIDE 1
11 CR-16-03 CRIMPER INDEX 2
12 CR-16-04 LOWER INDEX HOLDER 1
13 CR-16-05 INDEX SPRING 2
14 CR-19 STUD 2
15 CR-19-01 SLOTTED HEX NUT 2
16 CR-19-02 HAIRPIN COTTER 2
17 CR—-BUNA BUNA O—RING 2
18 L-N-BA-1414Z 1 NEEDLE BEARING BA14147 2
19 L—-N-BA-2012Z | NEEDLE BEARING BA2012Z 4
20 H—-A—-05-20 | M5 X 0.8 H.S.H. CAP SCREW 6
21 H—A-06—-30 | M6 X 1 H.S.H. CAP SCREW 3
22 | H=S—-10-16] M10 X 1.5 SOC. SET SCREW 3

ROLLER HOLDER ASSEMBLY
CRIMPER

Spare Parts

HELIX 100, 200L,
200H, 300

\\\\Z\\\\W Spiral—-Helix Inc.

Cat. No.




HELIX 100, 200L, 200H, 300

| SPARE
| PARTS

W\ SPIRAL-HELIX, INC.



100, 200L,
200H, 300

Parts
Cat. No.

Spare
HELIX

HEAVY DUTY SAW BASE
SAW UNIT

\\\\N Spiral-Helix Inc.




No. Order No. Description Qty.
1 200-72A MIRCO SWITCH (NOT SHOWN) 2
2 380-SC40UU | LINEAR BEARING SC-40UU 4
3 380-SF40-700] SHAFT 40mm X 700mm 2
4 380~-SF40—-860| SHAFT 40mm X 860mm 1
S 380—SK40 SHAFT SUPPORT SK40 6
6 380-01 STOPPING COLLAR 1
7 381 BASE FRAME 1
8 383 BASE PLATE 1
9 384 SWIVEL BASE 1
10 385-00 MOTOR PLATE 1
LN 388-02 PIN 1
12 389-03 EYE 1
13 391-02 PUSH CYLINDER NIPPLE 1
14 393-01 LIMIT SWITCH ANGLE 1
15 HO1-008 FLOW CONTROL VALVE 3
16 HO1-212 MANIFOLD 1
17 HO2-004 CYLINDER 1.1/2 X 6" STROKE 1
18 HO2-007 CYLINDER. 1-1/2 X 4" STROKE 1
19 L—-FG—-RCJ40 | BEARING FLANGE RCJ40 2
20 MI-04-006 SOLENOID VALVE V55-1A—GB60L (NOT SHOWN) 3

HEAVY DUTY SAW BASE
SAW UNIT

Spare Parts

HELIX 100, 200L,
200H, 300

NI\  Spiral-Helix Inc.

Cot. No.




e

No. Order No. Description Qty.
1 382-00 COVER 1
2 382-01 STOP FOR COVER 1
3 382-04 WASHER 1
4 397 SAFETY COVER 1
5 397~03 CLEVIS 1
6 397-04 ROD 1
7 399 CAP 1
8 H02-003 CYLINDER 1" BORE X 3.5 STROKE 1
9 H—A-06—-10} M6 X 1 H.S.H. CAP SCREW 8
10 H-A—10-25] M10 X 1.5 H.S.H CAP SCREW 1
11 1/2-13 H.S.H. CAP SCREW 1
12 H-N—-1/2 1/2-13 HEX NUT 1
13 H—-W-06 M6 FLAT WASHER 2
14 H-S—06-06 | M6 X 1 SOCKET SET SCREW 2
15 RUBBER 1

HEAVY DUTY SAW COVER
SAW UNIT

Spare Parts
HELIX 100, 200L,
200H, 300

WA\  Spiral-Helix Inc.

Cat. No.




No. Order No. Description Qty.
1 398-01 ROLLER 2
2 398-02 CRANK FOR HIGHT ADJUSTMENT 1
3 398-03 ROLLER HOLDER 1
4 398-04 LOWER BRACKET 1
S 398-05 SUPPORT TUBE 1
6 H—-A-10-35| M10X 1.5 H.S.H CAP SCREW 2
7 H-A—12-40 | M12 X 1.75 H.S.H CAP SCREW 1

ROLLER HOLDER ASSEMBLY
SAW UNIT

Spare Parts

HELIX 100, 200L,
200H, 300

\\\\\W Spiral—-Helix Inc.

Cat. No.




No. Order No. Description Qty.
1 202-23 SAW BILADE 1
2 385-01 MOTOR MOUNT 1
3 387-01 DRIVE PLATE 1
4 387-02 LOCK DOWN PLATE 1
5 388-00 RETAINING WASHER 1
6 E16-016 30 Hp. MOTOR 1
7 H-KM-14 KM14 LOCK NUT 2
8 H-A—16-25 M16 X 2 H.S.H. CAP SCREW 1
g H-A-1/2-1 1/4] 1/2-13 H.S.H. CAPS SCREW 4
SAW BLADE AND MOTOR ASSEMBLY e 100, 200L.
SAW UNIT 200H, 300
Cat. No.

\\\\\\\\\\\\\\\Q Spiral—-Helix Inc.




